
  

 

 

 
 
 
 

 

 

FINAL DRAFT 

Pure Water Project 
Las Virgenes-Triunfo Joint Powers Authority 

Title XVI Feasibility Study 
6 September 2018 

Funded  in part by: 

Prepared by: 



 

 

  

~ 
-----

This Page Intentionally Blank 



 

 

 
  

 
 

 
 

 

 
 

 
 

 
  

  

 

 

  

  
 

 
    

 
  

 
   

 

Kennedy/Jenks Consultants 
2775 North Ventura Road, Suite 100 
Oxnard, California 93036 
805-973-5700 
FAX: 805-973-1440 

FINAL DRAFT 
Pure Water Project 
Las Virgenes 
Title XVI Feasibility Study 

6 September 2018 

Prepared for 

Las Virgenes – Triunfo Joint Powers 
Authority (JPA) 

Partly Funded by 

U.S. Bureau of Reclamation Title XVI 
Grant 

K/J Project No. 1744518*00 
[...]
the RWQCB) for implementation of potable reuse. The JPA has initiated discussions with 
these agencies and is committed to continued conversations to address issues and negotiate 
agreements. 

• Public perception for a potable reuse project can be a significant barrier to overcome. The 
JPA has taken a proactive approach to stakeholder engagement, retaining a communication 
firm specializing in water programs to involve the community, NGOs and local leaders to 
help navigate the political, social, and technical hurdles that will need to be overcome in 
order to implement a successful surface water augmentation project. 

Stakeholders 
Identification of all the water and wastewater agencies that may have jurisdiction in the potential 
service area or over the sources of reclaimed water that are desired. 

The JPA has jurisdiction over the wastewater produced at the TWRF and will ultimately own and 
operate the proposed Project. Per Water Code section 1210, the JPA has the right to all water 
produced at the TWRF and therefore all water produced by the project. 

The following agencies have jurisdiction over the delivery of water, wastewater and/or recycled 
water in their respective service areas and may be identified as stakeholders or interested parties, 
depending on the project implemented: 

• Metropolitan Water District of Southern California (MWDSC) is a regional wholesaler of 
water with jurisdiction over their 26-member agencies, including LVMWD and CMWD.   

• Cities of Agoura Hills, Calabasas, Hidden Hills and Westlake Village are unincorporated 
cities of LVMWD’s service area that receive water from LVMWD and recycled water from 
the JPA. 

• Los Angeles County – unincorporated areas, receive water from LVMWD and recycled water 
from the JPA. 

• Los Angeles Department of Water and Power has jurisdiction over water and power 
delivered within their service area and owns Encino Reservoir and an interconnection to 
MWDSC that LVMWD uses during planned and unplanned MWDSC outages. 

As part of the 2016 BODR process, the JPA took a proactive approach to expand stakeholder 
engagement. Representatives of the following organizations actively participated in the BODR 
stakeholder process: 

Pure Water Las Virgenes Title XVI Feasibility Study FINAL DRAFT | Page 3-14 



 

     

  
  
  
    
  
  
   
   
   

 

  
  
  

 
  
   
  
  
   

 
   

 

      
    

  
 

  
  

     
  

  
   

    

    
 

 
   

     
  

       
      

        
                                                             

    

-----
------==----==---- ----------

3.5 

3.6 

• Senator Fran Pavley’s Office • Mountains Restoration Trust 
• Supervisor Sheila Kuehl’s Office • Santa Monica Mountains Conservancy 
• Heal the Bay • Resource Conservation District of the Santa 
• Los Angeles Waterkeeper Monica Mountains 
• National Park Service • Santa Monica Mountains Fund 
• California State Parks • Los Angeles Department of Water and Power 
• City of Calabasas • Calleguas Municipal Water District 
• City of Thousand Oaks • Camrosa Water District 
• Malibu Creek MS4 Watershed Management • Metropolitan Water District of Southern 

Committee California 

The 2016 BODR stakeholders continue to be kept appraised on the status of the Encino Reservoir 
and Pure Water Projects. 

Potential Sources of Water to be Reclaimed 
All potential sources including impaired surface and groundwater sources. 

The primary source of water to be reclaimed is municipal wastewater from the JPA service area 
that is treated at the TWRF. As previously discussed in Section 2.2.2, non-potable groundwater is 
sometimes conveyed to the sewer system, where it is eventually treated at the TVWRF and used to 
supplement the recycled water system during peak irrigation months when there is insufficient 
supply to meet all demands. Potable water is also periodically used to supplement the recycled 
water system and meet peak summer demands. 

Stormwater capture offers another opportunity to increase inflows into the TWRF to increase the 
available supply of recycled water in the winter months. The diversion of stormwater as a 
supplement source water for the Pure Water Project is evaluated in Appendix D. 

Source Water Facilities 
Description and location of the source water facilities, including capacities, existing flows, treatment 
processes, design criteria, plans for future facilities, and quantities of impaired water available to meet 
new reclaimed and reused water demands. 

The TWRF is the primary source water facility for the project, with a design capacity of 16 
mgd, though due to permit limitations on nutrients2, its current treatment capacity is on the 
order of 12 mgd (HDR 2014). The TWRF produces disinfected tertiary treated water that 
meets standards as defined by Title 22 of the CCR for “unrestricted reuse” (Appendix A). 
Specific treatment processes are discussed in Section 3.8. The average recycled water 

2 The critical discharge limits are monthly average concentrations of 8 mg/l for nitrate plus nitrite, and 2.3 mg/l for ammonia. 

Pure Water Las Virgenes Title XVI Feasibility Study FINAL DRAFT | Page 3-15 



 

     

        
     

      
      

       

     
  

     
     

     
      

    

    
 

 
   

      
  

  

 
 

 
 

 
 

 

 
 

 
 
 
 

 

 
 

 
 

 
 
 

  
 

 
   

  
 

 
 

 
 

 
 

 

  
   

   
 

 

 

-----
------==----==---- ----------produced over the last fifteen years was approximately 9,300 AFY (8.35 mgd). The TVWRF will 

have sufficient capacity for either project alternative without further modification. 

Table 3-7 lists the various supplemental supplies that are relied upon when the supply from 
TWRF alone is insufficient to meet the recycled water demand. Figure 3-5 show schematically 
the point of connections with each supplement source of supply. 

There are no comparable supplemental facilities in the TSD service area, primarily because 
TSD uses less recycled water than it produces. Supplemental potable water can be used to fill 
the water storage reservoirs and ponds at Lake Sherwood and North Ranch Golf Course, which 
are then used to irrigate the courses, should additional supply be needed. The 2014 RWMP 
identified the Oak Park RW tank as a potential future location for a potable water supplement 
to provide increased reliability and flexibility for the TSD service area (HDR 2014). 

Table 3-7: Supplement Facilities to the Recycled Water System 

Facility Description Capacity 
Westlake 
Wells 

Two (2) wells in Westlake Village with a nominal capacity of 400 
gpm per well. Due to high iron and manganese concentrations, 
pumped groundwater is conveyed to the TWRF, via existing trunk 
sewers, for treatment prior to blending with recycled water flows 

1.15 mgd 
(max) 
0.75 mgd 
(average) 

Morrison 
Potable 
Supplement 

Constructed in 2001 to provide energy-efficient potable water 
supplement to the Western Recycled Water System. Water is 
taken from the inlet/outlet pipeline that feeds Morrison Tank, 
flows through an air gap into a covered concrete sump, and is 
pumped into the distribution system that is regulated by the 
Indian Hills Tank. The pump station has two (2) pumps with a 
nominal capacity of 2,000 gpm, but currently only one pump 
can be run at a time due to capacity limitations at the 
inlet/outlet pipeline. 

1.7 mgd 
(current) 
2.9 mgd 
(future) 

Potable 
Supplement 
(Reservoir 2) 

Supplies the Las Virgenes Valley Recycled Water System via a 
permanent buried pipe from the 1235-ft potable system via an 
air gap into a stand-pipe at the reservoir. Originally designed 
for 1,000 gpm. Air containment at the pump station reduces 
capacity to 400 gpm. This facility is rarely used. In addition, a 
temporary pipe on the surface from the 1235-ft potable system 
via an air gap at pipe end at the spillway into the reservoir can 
provide another 2,100 gpm. 

3.0 mgd 

Potable 
Supplement 
(Corillera) 

Supplies the Eastern Recycled Water System via a dedicated buried 
pipeline from the 1650-ft potable system. An automatic flow 
control and permanent air gap can provide up to 1,200 gpm to the 
tank. 

1.7 mgd 

Source: (HDR 2014) 

Pure Water Las Virgenes Title XVI Feasibility Study FINAL DRAFT | Page 3-16 



 

     

    
 

 
  

  
   

 

     
     

     
       

    
     

    

Sherwood 

3.7 

North 
Ranch 

Oak P:ark 
T ank 

I.SMC 

O:11k Park 
PS 

5.0 MCD 

------
- _--.::..:::--==----==-----------

Morrison 
Plotable 
supplement 
I 7 MGD tcurre1'l) 
2.9 MGD future) 

'\i,I\) 
TSO _ ,, _ ., _ . • Y~.~t;r. - •• - • • - • • - •• - •• - LVM\VD Potable • - · · - Los AngelesCrumy 

Potable Supplement 

/ 

Westlake 
Wells 

1 15 MGD 

i 

/ .-:,~_ .... ___ .., 
R\YPS 

R\YPS 
[ n t 

6.5MCD 

• •• •••• • •• ·. ··· .. ,. I :!.~BZ 
---., 

Tapia 
WRF 

Supplement 11 MGD 
3.0MGO 

Calabasas 

Figure 3-5 Schematic of JPA and Calleguas Recycled Water Systems 

Source: (HDR 2014) 

Existing Water Reuse 
Description of the current water reuse taking place. Include a list of reclaimed water uses, types and 
amount of reuse, and a map of existing pipelines and use sites. 

The JPA currently reuses 100% of the available summer flows produced at the TWRF and 70% 
of the annual flow on average, based on data from 2001 to 2015. In 2015 the over 83% of the 
recycled water produced was reused by customers in the JPA service area to offset potable 
demand. The recycled water meets Title 22 requirements for “unrestricted reuse”, which is 
suitable for unrestricted irrigation of landscapes, residential front yards, agricultural crops, 
golf courses, parks, cemeteries, and playing fields. Existing uses and amounts are presented in 
Section 3.1.1. Figure 3-6 illustrates existing pipelines and use sites. 

Pure Water Las Virgenes Title XVI Feasibility Study FINAL DRAFT | Page 3-17 



   

   

  

 

kt- Sh•rwood 
Communty 

s~ce D,stnct 

Legend 

Cttyof Thou1.1nd Oaks 

■ Recycled Water Tank 

"' Westlake Well 

II) Recycled Water Pump Station 

e Outfall 

Callorrna Water S.rnce Co~ny 

Recycled Water Pipeline 
(Diameter in inches) 

--- 0- 4 ---11-18 

--- 5-10 --- 19-24 

[.:.J CMWD Purveyor Service Area 

,-... ~ LVMWD Service Area 1,--1 
C] Reservoir 

LJ Treatment Plant 

~ - - -----::--
- - - ----~ ------

0.5 1 
Miles 

Existing Recycled W ater 
Pipeline System 

(® MWH 

Figure 3-6: Exiting Recycled Water System (2016 BODR) 

Source: (MWH 2016) 

Pure Water Las Virgenes Title XVI Feasibility Study FINAL DRAFT | Page 3-18 



   

 
 

   
 

    
   

   

   

      
 

 
 

    
    

 

3.8 Water Reclamation and Reuse Technology  
Summary of water reclamation and reuse technology currently in use, and opportunities for  
development of improved technologies.   

APIA 
WAITR 

RECLAIJ A ll"N 
f ACIL TY 

RANOiD 
AS 

vlkGH,ES 
COi/POSTING 

r~r TY 

---9:),000$1,1,,.jlo\'t' 

--fUllt V..UO IJdD \IIQI NN.1,1(. •~ nlOrltl »tt lO ltM 
--'ll1UU • 'MDl'ME ( I JIDW:T M ...., rT IMTIIFAtlJtl'S 

~GOCU-,(J) ......... 

~.l,ClM,lll)IUIIC[flll) ., ... 
USJIWJAIOlfMMW 
(Mlllc/lUBCfflllll) 

------
-- _--.::..:::--==----==-----------

Jl['C'nUl)'IM'D 

""'''"°' 

The current tertiary treatment processes at the TVWRF include: coarse screening, grit removal, 
primary sedimentation, secondary treatment, tertiary treatment, chlorination, and dechlorination. 
For secondary treatment, TWRF uses an activated sludge process with nitrification and 
denitrification (NDN), followed by secondary clarification. Tertiary treatment includes coagulation, 
flocculation and filtration through anthracite media. Sodium hypochlorite solution is added for 
effluent disinfection, and sodium bisulfate is added for dechlorination prior to discharge to live 
streams. Figure 3-7 shows a schematic of the treatment train process at TWRF. 

Figure 3-7: TWRF Flow Schematic 

Source: LARWQCB Waste Discharge Requirements for the Las Virgenes Municipal Water District, Tapia Water 
Reclamation Facility, Order No. R4-2017-0124 

The District recently evaluated alternative disinfection systems to reduce TTHM and DCBM limits 
for surplus recycled water discharges to Malibu Creek and the LA River, independent of the 
recycled water expansion project. The District selected chloramination as the preferred disinfection 
alternative and improvements have been completed. 

Pure Water Las Virgenes Title XVI Feasibility Study FINAL DRAFT | Page 3-19 



   

   
  

   
 

 
  

  

    

         
      

      
   

  

  

 
 

 
    

   

  
   

    
    

 
 

    
    

 

     

   
     

   
        

    
     

        

 

-----
------==----==---- ----------Potential additional technologies considered for the project include the addition of a post-treatment 

facility at the proposed seasonal storage site for the Encino Reservoir Project and advanced 
treatment prior to surface water augmentation for the Pure Water Project. 

For the Encino Reservoir Project, flows from TWRF could augment the reservoir without additional 
treatment because Encino Reservoir is not a source of municipal drinking water supply. However, it 
would be beneficial to provide additional treatment for outflows from the reservoir to remove any 
algae or debris from the open-air reservoir. Typically, filtration and disinfection are added at the 
outlet of a seasonal storage reservoir to prevent clogging of sprinklers or growth in distribution 
systems, which would provide quality assurance for customers and protect equipment and facilities 
within the recycled water distribution system. 

Implementation of the Pure Water Project would require advanced treatment processes to 
achieve the necessary levels of public health required for potable reuse via SWA. Table 3-8 
summarizes the expected treatment process standards that would be applicable for SWA based 
on the SWA Regulations (SBDDW-16-02). 

Table 3-8: Anticipated Treatment Process Standards for SWA 

Parameter Criteria 

Pathogen 
Removal 

8-7-8 log removal credits (enteric virus, Giardia, Cryptosporidium, 
respectively) using at least three treatment barriers - if dilution is 1% 
advanced purified water of reservoir volume 

9-8-9 log removal credits (enteric virus, Giardia, Cryptosporidium, 
respectively) using at least three treatment barriers - if dilution is 10% 
advanced purified water of reservoir volume 

Oxidation 0.5 log removal of 1,4-Dioxane, minimum 

Drinking Water 
Standards 

Meet all drinking water maximum contaminant levels (MCLs) in advanced 
purified water; quarterly for primary MCLs and contaminants with 
notification levels (NL); annually for secondary MCLs 

' Based the final SWA Regulations adopted on March 6, 2018 (SBDDW-16-02) 

Table 3-9 describes treatment technologies that can be considered for SWA. In California, reverse 
osmosis is generally expected to serve as the central element of a multi-barrier treatment 
system; however, non-membrane systems, such as biological activated carbon in combination 
with ozone are also being explored in areas where brine disposal is cost prohibitive. 

There are a variety of options available for pretreatment and advanced oxidation. For example, 
ultraviolet light and hydrogen peroxide are frequently used together for advanced oxidation. 
Alternatively, there may be value is evaluating the use of ultravioletlightand chlorine. 

Pure Water Las Virgenes Title XVI Feasibility Study FINAL DRAFT | Page 3-20 



   

    

  
 

      
     

   
 

 
   

    
     

 
    

  
  

 
 

 
  

  
   

   
     

 

 
 

  
  

  
  

  
   

    
   

   
   

 
 

 
   

   
   

 
     

 

 
 

 
   
  

    
   

 

 

-----
------==----==---- ----------Table 3-9: Summary of Advance Treatment Technologies 

Treatment Process Description 
Microfiltration/ 
Ultrafiltration (MF/UF) 

A membrane-based, pressure-driven separation process that provides a barrier 
to the passage of solids and microorganisms. MF/UF does not remove salts 
(i.e., Total Dissolved Solids [TDS]) or other dissolved constituents like 
ammonia. For potable reuse applications, the primary goal of MF/UF is to 
provide pre-treatment for the reverse osmosis (RO) membranes, and to 
remove suspended particulate matter. 

Reverse Osmosis (RO) A membrane-based, high pressure-driven separation process that provides a 
barrier to the passage of particles, colloids, organics, bacteria and pathogens, 
and the vast majority of dissolved salts. RO produces a very low-TDS product 
stream and a high-TDS concentrate stream. Initially, RO was considered to be 
completely effective at removing all pathogens and chemicals; however, with 
improving analytical methods, a few trace organic compounds have been 
detected in RO permeate. This gave rise to the required advanced oxidation 
process following RO (discussed below). 

Ultraviolet (UV) 
Disinfection 

Treatment by applying a broad spectrum of radiation with intense peaks at 
certain wavelengths. UV light penetrates an organism’s cell walls and disrupts 
the cell’s genetic material, making reproduction impossible. With the proper 
dosage, UV irradiation has proven to be an effective disinfectant for bacteria, 
protozoa, and virus in water, while not contributing to the formation of 
disinfection byproducts (DBPs). 

UV-based Advanced 
Oxidation Process 
(AOP) 

Treatment by applying light in the presence of an auxiliary oxidant that has 
been added to the wastewater, such as hydrogen peroxide, ozone or chlorine. 
Photo-excited oxidants quickly degrade to form highly-reactive free radicals, 
which are strong oxidants capable of degrading most natural and synthetic 
organic compounds present in wastewater. The design of a UV-AOP typically 
requires UV doses in great excess of those needed for disinfection alone. 

Ozone To generate ozone (O3), energy is added to oxygen (O2), splitting the molecules 
into individual atoms which then collide with oxygen forming ozone. Ozone is 
then bubbled into water where it oxidizes compounds directly or forms 
hydrogen peroxyl (HO2) and hydroxyl (OH) radicals, which oxidize certain 
contaminants. 

Biological activated 
carbon (BAC) 

A biologically enhanced granular activated carbon (GAC) process that removes 
dissolved organics through adsorption by the activated carbon and 
biodegradation by bacteria attached on the activated carbon. Biologically 
activated carbon (BAC) has not been used in a full-scale potable reuse project 
in California to date but is currently being pursued for the City of San Diego’s 
SWA project. BAC filtration is often used after ozonation. 

Chlorine-based 
Disinfection 
(free chlorine) 

The most common disinfection technology in wastewater treatment and 
reuse. Chlorine inactivates a diverse group of pathogens, including viruses, and 
residual chlorine prevents pathogen re-growth during storage and distribution. 
Free chlorine disinfection can be implemented to achieve virus and Giardia 
credits at multiple places in a potable reuse treatment train. Currently. 

Pure Water Las Virgenes Title XVI Feasibility Study FINAL DRAFT | Page 3-21 



   

    
       

      
      

   

        
    

     

     
       
       
         

   
  

 

 

Virus 

Giardia 

Cryptosporidium 

uu 

Tapia 
WRF 

Membrane 
Filtration 

11111111 
2 

2 

1 

0 

4 

4 

Reverse 
Osmosis 

2 

2 

2 

- ------
- _--.::..:::--==----==-----------

Ultr~violet 
Light/ Advanced 

Oxidation 

~r Free 
Chlorine 

(if11ee,led) 

----6 

6 

6 

6 

0 

0 

16 

14 

13 

Add Dechlorination 
before Reservoir 
(ifneenen) 

Log Removal 
Requirement' 

8 to 9 

7 lo 8 

8 to 9 

Ozone can also be introduced for pre-oxidation to provide additional virus inactivation, though 
no permitted projects have utilized ozone as an approved pathogen barrier for potable reuse at 
this time, however Monterey One Water is in the process of negotiating a log removal value 
(LRV) credit with the DDW for their groundwater replenishment project. 

Anticipated pathogen removal credits for a typical AWTF that includes microfiltration (MF), 